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Figure: Patient 1. Illustration of a large intracavernous aneurysm. A, B, C: Schematic illustration of the 
procedure. D: Preoperative MRl showing a right intracavernous ICA aneurysm. E: Preoperative 3D digital 
subtraction angiography showing an intracavernous aneurysm. F: Postoperative digital subtraction 
angiography showing a patent bypass vessel and no aneurysm. 
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All patients who participated 
in the chronic low back pain 
clinical trials had a clinical 
diagnosis of CLBP with pain 
present on most days for 
at least 6 months and no 
signs of radiculopathy or 
spinal stenosis.1 

Cyrnbalta" (duloxetine hydrochloride) is indicated fo 

the management of chronic low back pain (CLBP)/ 

uymbalta' is indicated lor the management ot 
neuropathic pain associated with diabetic peripheral 
neuropathy (DPN).1 

Cyrnbalta' is indicated for the management of 
pain associated with fibromyalgia (FM).' 
The efficacy of Cyrnbalta" has been demonstrated 
in controlled clinical trials for up to 12 weeks in 
DPN and FM and up to 13 weeks in patients with 
CLBP. The physician who elects to use Cyrnbalta-' 
for extended periods in DPN, FM or CLBP should 
periodically re-evaluate the long-term usefulness of 
the drug for the individual patient.' 

Cyrnbalta* is not indicated for use in children 
under 18 years of age.' 

Rigorous clinical monitoring for suicidal 
ideation or other indicators of potential for 
suicidal behaviour is advised in patients of all 
ages. This includes monitoring for agitation-
type emotional and behavioural changes. 
Please see Prescribing Information for 
complete warnings.' 

Patients currently taking Cyrnbalta* should 
NOT be discontinued abruptly due to risk 
of discontinuation symptoms. A gradual 
reduction in the dose is recommended.1 

Cyrnbalta" is contraindicated in patients with a 
known hypersensitivity to the drug or the other 
components of the product.' 

Cyrnbalta' is contraindicated in patients with 
end-stage renal disease (requiring dialysis) or with 
severe renal impairment (estimated creatinine 
clearance <30mL/min).' 

Cyrnbalta" is contraindicated in patients with any 
liver disease resulting in hepatic impairment.1 

Cyrnbalta' is contraindicated in patients 
concomitantly taking any of the following 
medications: monoamine oxidase inhibitors 
(MAOI), including the antibiotic linezolid and the 
thiazine dye methylthioninium (methylene blue) 
which are less well-known examples of MAOIs, 
or within at least 4 days ol discontinuing treatment 
with an MAOI: potent CYP1A2 inhibitors (e.g. 
f luvoxamine) and some quinolone antibiotics 
(e.g. ciprofloxacin or enoxacine): and thioridazine.' 

Cyrnbalta" is contraindicated in patients with 
uncontrolled narrow-angle glaucoma.' 
The most commonly observed adverse events in 
Cyrnbalta" -treated CLBP patients (incidence 5% or 
greater and at least twice the incidence in placebo 
patients) included nausea (16%), dry mouth (9%), 
insomnia (8%), somnolence (8%). constipation 
(7%), fatigue (6%). and dizziness (6%).' 
Please see Product Monograph for complete 
prescribing details including warnings, 
precautions, adverse events, dosing, administration 
and indications. 

1. Cyrnbalta" Product Monograph. Eli Lilly Canada Inc., 
April 8.2011. 

See prescribing summary ol pages A-15 to A-18 
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First treatment indicated in Canada for adull 
for the management of pain associated wit 

fibromyalgia1 
Pregabalin: first-line treatment for chronic 

neuropathic pain 

DEMONSTRATED SIGNIFICANT RELIEF IN PAIN 
AND PAIN-RELATED SLEEP DIFFICULTIES IN FIBROMYALGIA 

Demonstrated powerful, rapid and sustained pain relief1 3-5 

In fibromyalgia: 

• In a 14 week study, LYRICA demonstrated significant pain reduction as early as week 1 (p<0.05 for all doses). Mean changes in pain 

scores at the end of the study for LYRICA-treated patients were significantly greater versus placebo (300 mg/day, n=183: -1.75, 

p=0.0009; 450 mg/day, n=190: -2.03, p<0.0001; 600 mg/day, n=188: -2.05, p<0.0001; placebo, n=184: -1.04)5 

• In another study of 26 weeks' duration of patients who initially responded to LYRICA during a 6-week, open-label phase, 68% of those who 

continued on their optimized dose (n=279) maintained a treatment response versus 39% of those on placebo (n=287). The time to loss of 

therapeutic response was longer in the LYRICA group (p<0.0001)' 

Also in neuropathic pain (NeP): 

• Sustained pain relief (starting at week 2 for LYRICA 150-600 mg/day, n=141; p<0.05 vs placebo, n=65) was demonstrated throughout 

a 12 week study in patients with DPN or PHN5 

Demonstrated effective in relieving pain-related sleep difficulties16 

In fibromyalgia: 

• In a 13 week study, LYRICA reduced overall MOS-Sleep Scale scores significantly more at the end of the study vs. placebo (300 mg/day 

-19.1, p=0.0174; 450 mg/day: -20.41, p=0.0026; 600 mg/day: -19.49, p=0.0101; placebo: -14.29)6 

Also in NeP: 
• LYRICA reduced sleep disturbances across several studies in DPN and PHN, of 8-12 weeks duration' 

Flexible dosing across all indications11 

LYRICA (pregabalin) is indicated for the management of neuropathic pain associated with 
diabetic peripheral neuropathy (DPN), postherpetic neuralgia (PHN) and spinal cord injury 
in adults. LYRICA may be useful in the management of central neuropathic pain in adults. 
LYRICA is indicated for the management of pain associated with fibromyalgia in adults. 
The efficacy of LYRICA in the management of pain associated with fibromyalgia for up 
to 6 months was demonstrated in a placebo-controlled trial in patients who had initially 
responded to LYRICA during a 6-week open-label phase. 

LYRICA is contraindicated in patients who are hypersensitive to pregabalin or to any 
ingredient in the formulation or component of the container. 

The most commonly observed adverse events (a5% and twice the rate as that seen with 
placebo) in the recommended dose range of 150 mg/day to 600 mg/day in PHN and 
DPN patients were: dizziness (9.0-37.0%), somnolence (6.1-24.7%), peripheral edema 
(6.1-16.2%), and dry mouth (1.9-14.9%) and were dose related; in spinal cord injury patients: 
somnolence (41.4%), dizziness (24.3%), asthenia (15.7%), dry mouth (15.7%), edema 
(12.9%),constipation (12.9%), amnesia (10.0%), myasthenia(8.6%), amblyopia(8.6%), and 
thinking abnormal (8.6%); in fibromyalgia patients: dizziness (37.5%), somnolence (18.6%), 
weight gain (10.6%), dry mouth (7.9%), blurred vision (6.7%), and peripheral edema (6.1 %). 
In LYRICA-treated fibromyalgia patients, the most commonly observed dose-related adverse 
events were: dizziness (22.7-46.5%), somnolence (12.9-20.7%), weight gain (7.6-13.7%), 
peripheral edema (5.3-10.8%). The most commonly observed adverse events in the PHN, 
DPN, spinal cord injury and fibromyalgia patients were usually mild to moderate in intensity. 
Discontinuation rates due to adverse events for LYRICA and placebo, respectively, were 
9% and 4% in DPN, 14% and 7% in PHN, 21% and 13% in spinal cord injury, and 20% 
and 11% in fibromyalgia. There was a dose-dependent increase in rate of discontinuation 
due to adverse events in fibromyalgia. 
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LYRICA® C.P. Pharmaceuticals International C.V., 
owner/Pfizer Canada Inc., Licensee 

There have been post-marketing reports of angioedema in patients, some without 
reported previous history/episodes, including life-threatening angioedema with respiratory 
compromise. Caution should be exercised in patients with previous history/episodes of 
angioedema and in patients who are taking other drugs associated with angioedema. 

In clinical trials and in post-marketing experience, there have been reports of patients, with 
or without previous history, experiencing renal failure alone or in combination with other 
medications. Caution is advised when prescribing to the elderly or those with any degree 
of renal impairment. 

There have been post-marketing reports of events related to reduced lower gastrointestinal 
tract function (e.g., intestinal obstruction, paralytic ileus, and constipation) in patients, 
some without reported previous history/episode(s), during initial/acute and chronic 
treatment with LYRICA, primarily in combination with other medications that have the 
potential to produce constipation. Some of these events were considered serious and 
required hospitalization. In a number of instances, patients were taking opioid analgesics 
including tramadol. Caution should be exercised when LYRICA and opioid analgesics are 
used in combination, and measures to prevent constipation may be considered, especially 
in female patients and elderly as they may be at increased risk of experiencing lower 
gastrointestinal-related events. 

Dosage reduction is required in patients with renal impairment (creatinine clearance 
<60 mL/min) and in some elderly patients as LYRICA is primarily eliminated by 
renal excretion. 

Please see Prescribing Information for complete Warnings and Precautions, 
Adverse Reactions, Dosage and Administration and patient selection criteria. 

t Please consult Prescribing Information for complete Dosage and Administration Instructions. 
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ADVERTORIAL 

Effective Tax Planning 

Creating financial plans to help you achieve optimal business results is a task that may not be at the top of your daily to-do list, but having 
a plan can make a significant impact on reaching your personal long-term goals. Tax planning is a key consideration for any business owner, 
and certainly for Neurologists. 

Effective tax planning must factor in both business and personal aspects of your situation. We've highlighted some occasionally overlooked 
tax-effective methods for building your personal wealth using the proceeds of your ongoing business activities. Done effectively, you'll 
enhance your company's cash flow and leave yourself with significantly enhanced retirement savings. Here are some ideas to discuss with 
your financial advisor. 

Think of the Dividends 
Rather than just a salary, consider receiving a portion of your pay in dividends. This allows for greater freedom in determining the income 
split between you and your spouse. It also saves on CPP premiums, a valuable benefit, since as an entrepreneur you have to pay both the 
employer's and the employee's share of contributions. Dividends also offer more flexibility in terms of when to receive payments. 

Qualify for the Low Small Business Tax Rate 
In most provinces, small businesses with an annual pre-tax income of $500,000 or less pay a significantly lower rate of tax than regular 
corporations. (In some provinces, the lower tax rate only applies if pre-tax income is $400,000 of less.) Time your deductible expenses, 
investments, and draw the appropriate type and level of income, in order to keep your operation's annual taxable income below the ceiling. 

Consider a Higher Salary or Income Splitting 
You may regularly only pay yourself what you need for living expenses in order to minimize personal taxes. However, paying yourself a 
larger salary can actually have two valuable benefits: 

• More RRSP Room: The higher your salary, the more you can contribute to a Registered Retirement Savings Plan. Currently, the salary 
required to contribute the maximum amount of $22,450 to ones RRSP is roughly $122,000. 

• Lower Business Taxes: Boosting your salary can help reduce your corporate income below the $500,000 small business threshold, 
meaning you'll enjoy a substantially lower corporate tax rate. Be mindful to take into consideration, the personal tax payable as a 
result. It is highly advised that you consult with a qualified accountant to help navigate through your own unique circumstances. 

Revisit Your Corporate Structure 
As your business prospers, reorganizing can often reap immediate and in some cases, significant tax savings and help you save more for 
your retirement. This may involve setting up both another operating company as well as adding a holding company to invest the businesses 
retained profits. A family trust is also often used for creditor protection of assets and gives you the added benefit of splitting income amongst 
family members,and is also an excellent planning tool used on the future sale of shares of the company, as it offers the possibility of creating 
separate capital gains exemptions for the beneficiaries of the trust. 

Use a Tax-Free Savings Account 
From a personal tax perspective, If you have money left over after maximizing your RRSP contributions, consider opening or depositing 
money into a Tax-Free Savings Account. You can contribute up to maximum of $5,000 a year into a TFSA. (Take note however, unlike an 
RRSP, your contributions aren't tax-deductible). 

The advantage is that there is no tax on profits you earn inside this account, regardless of whether it's in the form of interest, dividends, or 
capital gains. And there is no tax due on funds withdrawn from a TFSA, including both your original contributions as well as gains earned 
inside the plan. 

Used alone or in combination, these strategies will help you reduce taxes while investing for the future. Speak to a Scotiabank advisor about 
optimizing your results with effective tax planning. 

Scotia Professional Plan 

www.scotiabank.com Ks8SHrff^ffl^H www.scotiabank.com 

This publication has been prepared by ScotiaMcleod, a division of Scotia Capital Inc.(SCI), a member of CIPF. This publication is intended as a general source of information and should not be considered as personal 
investment, tax or pension advice. We are not tax advisors and we recommend that individuals consult with their professional tax advisor before taking any action based upon the information found in this publication. This 
publication and all the information, opinions and conclusions contained in it are protected by copyright. This report may not be reproduced in whole or in part, or referred to in any manner whatsoever, nor may the information, 
opinions, and conclusions contained in it be referred to without in each case the prior express consent of SCi. Scotiabank Group refers to The Bank of Nova Scotia and its domestic subsidiaries. ® Registered trademark of The 
Bank of Nova Scotia, used by ScotiaMcLeod under license. ScotiaMcLeod is a division of Scotia Capital Inc. Scotia Capital Inc. is a Member-Canadian Investor Protection Fund. 
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